
BUZZSPARK  SPARE PARTS

140-1106-011-58

142-1065-003-58

140-1782-002-58

130-00309-01

141-0106-001-58

47-0113-053-01

144-00009-56

139-00069-01

47-0113-020-01

Bike frame vertical support

Longer clamp-silver 

Shorter clamp-silver

BuzzRunner Foot

BuzzRunner Frame

Button head screw M6x45mm

Washer Ø6.5xØ13

Self tapping screw Ø4.75 x 12mm

Light board support bracket

Nylock nut M6

Folding Light Assembly 

Allen key 

13 to 7 pin adapter

Key K001~K010

1

2

3

4

5

6

7

8

9

10

11

12

PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

14V1-01

1

2

3

11

10

12

4
5

6
7

8

9



SPARE PARTSBUZZSPARK  

47-0113-009-01

142-1065-005-58

130-00048-01

47-0113-048-01

47-0113-049-01

47-0113-050-01

130-00263-05

1-1

1-2

1-3

1-4

1-5

1-6

1-7

PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

14V1-02

Knob

Washer Ø6.5xØ19

End cap

U-Frame foot

M6 Eye-bolt

Pivot

Cam lever

1-7

1-6

1-5

1-4

1-2

1-3

1-1



3-2

3-3

3-6

3-4

3-5

3-7

3-1

SPARE PARTSBUZZSPARK  

130-00368-01

140-0106-041-58

140-0106-042-58

47-0113-026-01

130-00367-01

3201-00108-66

3201-00109-66

130-00155-01

47-0106-000-01

145-00016-50

47-0113-017-01

47-0113-018-01

47-0113-051-01

130-00258-05

140-1106-005-58

142-1065-001-58

130-00257-01

47-0113-052-01

141-0106-001-58

Clip cover

Carriage bolt M6 x 360mm

Carriage bolt M6 x 180mm

Square washer

Clamp tube clip

Clamp Tube 210mm

Clamp Tube 40mm

End cap

Clamp sub-assembly

Clamp Spring

Locking knob

Insert threaded knob

Locking pin

Wheel strap

Button head screw M6x25mm

Washer Ø6.5xØ11.5

Wheel support

Ratchet for wheel strap

Nylock nut M6

PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

14V1-03

2-1
2-4

2-2

2-3

2-5

2-1

2-2

2-3

2-4

2-5

2-6

2-7

2-8

2-9

2-10

2-11

2-12

3-1

3-2

3-3

3-4

3-5

3-6

3-7

2-6

2-72-8

2-10

2-112-12

2-9



9-1

9-6

9-3

9-4

9-5

9-2

SPARE PARTSBUZZSPARK  

139-00068-01

47-0113-054-01

140-1106-005-58

141-1106-001-58

130-00459-01

139-00077-01

Light assembly

Light board

Button head screw M6 x 25

Nylock nut M6

Nut Cap M6

Light cover(screw ×4)

PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

PART DESCRIPTION PART NUMBER QTY. PACK
SIZE

14V1-04

9-1

9-2

9-3

9-4

9-5

9-6


